
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
Figure 4.  Flowchart of in-house segregation of streams, 
including chrome recycling, treatment of liming effluents and pre-treatment of mixed effluent



Introduction to treatment of tannery effluents  11

It is very important to segregate these streams and to pre-treat them separately according to their characteri-
stics to avoid possible safety risks (formation of deadly hydrogen sulphide) and to reduce the cost of
treatment and sludge disposal (to avoid contamination of sludge with Cr). The mixing of liming and tan-
ning streams gives rise not only to the obnoxious smell typical of poorly managed tanneries; the resulting
lethally poisonous gas, hydrogen sulphide (H2S), is still by far the most frequent killer in tannery

accidents, which occur mainly in inadequately ventilated spaces, especially in pits and channels.

The volume and pollution load of sanitary wastewater in comparison with industrial wastewater is
insignificant.

Very arbitrarily and not quite consistently we speak of the following main phases of treatment:

Preliminary treatment 
Typically, in the case of common effluent treatment plants (CETPs) servicing tannery clusters often found
in developing countries, it is essential to have pre-treatment units installed in individual tanneries. Their
role is to remove large particles, sand/grit and grease, but also to significantly reduce the content of chrome
and sulphides before the effluent is discharged into the collection network.  

Physical-chemical treatment (primary)
The objective here is the removal of settleable organic and inorganic solids by sedimentation, and the
removal of materials that will float (scum) by skimming. Approximately 25-50% of the incoming bio-
chemical oxygen demand (BOD5), 50-70% of total suspended solids (SS), and 65% of the oil and

grease are removed during primary treatment. The effluent and sludge from primary sedimentation are
referred to as primary effluent and sludge.

Biological treatment (secondary)
In most cases, secondary treatment follows primary treatment, its goal being the removal of biodegradable
dissolved and colloidal organic matter using aerobic biological treatment processes. Aerobic biological
treatment is carried out in the presence of oxygen by aerobic micro-organisms (principally bacteria) that
metabolize the organic matter in the wastewater, thereby producing more micro-organisms and inorganic
end products (principally CO2, NH3, and H2O). Several aerobic biological processes are used for secondary

treatment and the differences among them have to do primarily with the manner in which oxygen is
supplied to the micro-organisms and with the rate at which organisms metabolize the organic matter.

Advanced (tertiary) treatment
Tertiary or advanced wastewater treatment is employed to reduce residual COD load and/or when specific
wastewater constituents are not removed by previous treatment stages. 

Sludge handling and disposal
Effluent treatment plants produce treated, “cleaned” effluent and sludge because inherently the primary
aim of wastewater treatment is the removal of solids and some potentially hazardous substances from the
wastewater. Furthermore, biologically degradable organic substances are converted into bacterial cells,
and the latter are removed from the wastewater.



12 Primary treatment

Figure 5. Rough bar screen, side view

F

1.1 Objectives

• To eliminate the coarse material normally present in the raw wastewater that could clog/block pumps,
pipes and possibly sewer lines.
• To mix and balance well different tannery streams and thus produce homogenized “raw material” that
can be treated in a consistent manner.
• To adjust pH and eliminate toxic substances (sulphides) and avoid shock loads that can negatively affect
the rather sensitive biological treatment.
• To significantly decrease the BOD/COD load and thus simplify the biological treatment phase and reduce
its cost.

To summarize, the purpose is to eliminate the coarse matter, remove almost completely Cr and sulphides,
remove the major part of suspended solids, and considerably reduce the BOD and COD content. 

Basic steps:

Screening (bar, self-cleaning)1

Pumping/lifting
Fine screening
Equalization and sulphide oxidation
Chemical treatment (coagulation, flocculation)
Settling
Sludge dewatering2

1.2 Screening

1.2.1 Bar screening, removal of larger solids 

1Quite often a grease-and-sand trap is also included, usually before fine screening and pumping.
2 Primary and secondary sludge are handled/dewatered together; however, since some ETPs have only primary treatment
and the main part of sludge is generated during that stage, sludge dewatering is covered here. 

1. Primary treatment



Introduction to treatment of tannery effluents  13

Figure 7. Simple, non-aerated grit-and-floating-matter removal chamber

Figure 6. Rough bar screen, operation principle

1.2.2 Removal of grit and floating matter 

A simple, non-aerated grit-and-floating-matter removal chamber is usually placed in a horizontal
gravity channel immediately after the rough screen.

Large ETPs require more sophisticated, aerated systems for the removal of grit and floating matter.



14 Primary treatment

Figure 8. Self-cleaning, rotary-brush screen, Parkwood type

Figure 9. Self-cleaning screen, hydrosieve type

1.2.3 Self-cleaning screens

1.3 Pumping/lifting

It is not possible to transfer effluents throughout the ETP by gravity only; at least one, often more
pumping/lifting stations are needed, the first typically located before the rotary screen. Depending on specific
requirements (capacity/flow), different types of pumps are used. For medium-scale ETPs, submersible pumps
are generally used for this purpose, for large-volume ones, screw (Archimedes) pumps are preferred.



Introduction to treatment of tannery effluents  15

Figure 11. Schematic view of an Archimedes-type lifting pump

Figure 10. Submersible pump

The scheme of submersible pump positioning (usually with a stand-by pump) is shown below:

1.3.1 Submersible pump

1.3.2 Screw (Archimedes) pump



16 Primary treatment

Figure 12. Rotary-drum (Konica) screen, outer flow

Figure 13. Rotary-drum fine screen, inner flow

1.4. Fine screening

Fine screening should drastically reduce the amount of fine suspended solids. The figures below show
rotary-drum screens with outer and inner flow.



Introduction to treatment of tannery effluents 17

Figure 14. Schematic view of an equalization, homogenization tank

1.5  Equalization – homogenization – sulphide oxidation

The main aims here are: 

• homogenization of the effluent (quantity and quality); and
• sulphide elimination, mostly by catalytic oxidation. 

It is very important to keep all particulate matters in suspension, i.e., to avoid settling of solids. This is
achieved by using mixing-cum-aeration devices such as diffused-air systems (preferred), Venturi ejectors, and
fixed or floating aerators (lately avoided due to lower efficiency and the problem of aerosols). In practice, to
play it safe, the volume of the equalization tank corresponds to the total daily effluent discharge.

Approximately 1 kg of O2 is needed to oxidize 1 kg of S2- to thiosulphate, whereas the oxygen transfer

efficiency is about 1.5 kg O2/kWh (simplified approximation: 1 kg S2- = 1 kg O2 = 1kWh). Again, in

practice, attention is focused on the energy required to keep the solids in suspension (some 50 W/m3),
which is then sufficient for sulphide oxidation; the amount of catalyst, MnSO4 · 4 H2O, industrial purity,

is about 20 g per cubic meter of tank capacity.

Whichever the mixing/aeration system chosen, it is necessary to be possible to remove the mixing device
without stopping the treatment process. The inlet and the outlet of the equalization tank should be as far
away from each other as possible to allow proper mixing (and no short-circuiting).



18 Primary treatment

Figure 15. Venturi-type ejector often installed for mixing and aeration in the homogenization tank

A typical equalization tank will have transfer pumps for equalized effluent. The capacity of the pumps is
based on tank capacity, transfer time and head. One pump of cast iron with inside parts of stainless steel and
one stand-by pump are sufficient unless effluent volume is very high (say 1,500 m3/d or more). The pumping
line(s) are also a good place to set an electro-magnetic flow meter.

1.6 Chemical treatment (coagulation, flocculation)

Chemicals are added in order to improve and accelerate the settling of suspended solids, especially of fine
and colloidal matter. 

In wastewater treatment operations, the processes of coagulation and flocculation are employed to separate
suspended solids from water. These terms are often used interchangeably, or the single term – be it “coagu-
lation” or “flocculation” – is used to describe both; sometimes “flocculation” is understood as the second
stage of “coagulation”. In fact, they are two distinct processes usually carried out in sequence as a combina-
tion of physical and chemical procedures. Finely dispersed solids (colloids) suspended in wastewater are
stabilized by negative electric charges on their surfaces, causing them to repel each other. Since this prevents
these charged particles from colliding to form larger masses, called flocs, they do not settle.  

Coagulation is the destabilization of colloids by neutralizing the forces that keep them apart. Cationic
coagulants provide positive electric charges to reduce the negative charge (zeta potential) of the colloids. As
a result, the particles collide to form larger particles (flocs). Rapid mixing is required to disperse the
coagulant throughout the liquid. Care must be taken not to overdose the coagulants as this can cause
a complete charge reversal and thus re-stabilize the colloid complex. 



Introduction to treatment of tannery effluents 19

Figure 16. Schematic view of the coagulation and flocculation system

Flocculation is the action of polymers to form bridges between flocs and bind particles into large
agglomerates or clumps. In this process it is essential that the flocculating agent be added by slow and gentle
mixing to allow for contact between the small flocs and to agglomerate them into larger particles. The newly
formed agglomerated particles are quite fragile and can be broken apart by shear forces during mixing. Care
must also be taken not to overdose the polymer as doing so will cause settling/clarification problems.

Once suspended particles are flocculated into larger particles, they can usually be removed from the
liquid by sedimentation, filtration, straining or floatation. The flocculation reaction not only increases
the size of floc particles in order to settle them faster, but also affects the physical nature of flocs
making them less gelatinous and thereby easier to dewater. 

The inorganic coagulants are compounds that break colloidal suspensions and help floc forming. The
most frequently used coagulants in tannery effluent treatment are:

- alum: industrial aluminium sulphate Al2(SO4)3 · 18H2O

- iron sulphate: industrial FeSO4 · 7H2O

- iron chloride: industrial FeCl3 · 6H2O

- lime: industrial calcium hydroxide Ca(OH)2

Coagulant aid – flocculants – are water-soluble organic (anionic) polyelectrolytes that support agglomeration
of colloidal and very fine suspended matter thus enhancing the impact of coagulation.



20 Primary treatment

Figure 17. Some simple laboratory utensils

Photo 1. Coagulant/flocculant dosing station  Photo 2. “Flocs” after coagulation-flocculation  

For optimal results, appropriate dosing is essential; it should not be overlooked that, in addition to costs,
these chemicals also influence not only pH (acidification) but also TDS. On-the-spot investigation – jar
tests using either sophisticated apparatus or simple tools (shown below) – is a must.

Chemicals (pre)dissolved in small tanks with stirrers are usually added in the flash mixers – special “boxes”
for rapid mixing placed before the primary settling tank. The contact time in the flash mixer is about 5
minutes for coagulation and some 20 minutes for flocculation; in the latter case, slow mixing to avoid floc
shearing is essential. Hence, for example, if the capacity of the equalized effluent transfer pump is 60 m3/h,
the usable volume of the coagulation and flocculation tank respectively should be 60 · 1/12 = 5 m3 and
60 · 1/3 = 20 m3.

Ideally, two tanks should be available for the preparation of each chemical – one for solution preparation,
the other for feeding the solution to the effluent. By having two tanks, levels of chemical dosing can be
better controlled. The feeding of chemicals is done by dosing pumps. 



Introduction to treatment of tannery effluents  21

Figure 18. Cross section of a typical circular sedimentation tank

Figure 19. Cross section of a rectangular sedimentation tank 
with travelling bridge shown in two positions

1.7 Settling – primary sedimentation

The main objective at this stage is the removal of suspended solids; however, various constituents such as
fats, waxes, mineral oils, floating non-fatty materials, etc. (“grease”), not already removed in the grit-and-
oil chamber (usually positioned between screening and equalization), are also separated here.

Primary settling tanks (clarifiers) are either circular (more commonly used) or rectangular with continuous
grease (scum) removal at the top and sludge removal at the bottom. The key design parameters are:

• detention time – usually 1 to 2 hours (vertical clarifiers of the Dortmund type);
• surface hydraulic loading, expressed in m3/m2 of tank surface per hour or m/h, typically 1 to 2
m3/m2 per hour;
• surface solids rate, expressed in kg/m2 and indicating the quantity of SS crossing the surface area
of the tank over a certain time span (hour, day).

The surface solids rate is most frequently used in the design of sludge thickeners but, due to the quantity
(4-6 g/l) and flocculent nature of tannery effluent solids, it is useful in controlling the primary sedimenta-
tion as well. Circular tanks are generally preferred as recirculation is easier. A mechanical device (scraper)
is necessary in larger settling tanks.



22 Primary treatment

Figure 20. Schematic view of a dissolved-air flotation (DAF) unit

Photo 3. Sedimentation tank (empty)  Photo 4. Sedimentation tank in operation  

In some cases, mainly due to space shortage, solids are removed by flotation, usually by the dissolved-air
flotation (DAF) system.

1.8 Sludge dewatering

The sludge drawn from the bottom of the tank is in the form of slurry with a dry-solid (DS) content of only
2-4%. For its evacuation, special pumps – usually of the Mohno type – are used.



Introduction to treatment of tannery effluents  23

Figure 21. Cross section of a progressing cavity pump for sludge transfer

Figure 22. Cross section of a gravity thickener

For further handling and disposal of sludge, it is necessary to reduce drastically the water content. This is
usually achieved by: (i) thickening in sludge thickeners (very much like circular clarifiers); (ii) mechanical
dewatering in filter presses, belt-filter presses or decanters (centrifuges); (iii) natural drying in sludge-drying
beds. In addition to power and chemical requirements, the key parameter for equipment selection is the
achievable dry matter content in the dewatered sludge.

1.8.1 Sludge thickener

The construction of the sludge thickener is in practice identical with that of the sedimentator although in
some cases the Dortmund type with self-desludging slopes is also used.



24 Primary treatment

Figure 23. Cross section of a recessed-plate press for sludge dewatering

PPhoto 5.  Recessed-plate filter press with container for dewatered sludge



Introduction to treatment of tannery effluents  25

Photo 6. Belt press with transporter for dewatered sludge

Figure 24. Cross section of a belt-type press for sludge dewatering

1.8.2 Belt-filter press



26 Primary treatment
[...]
organisms to remove substances causing oxygen demand. The qualitative biochemical reaction taking
place in the organic matter stabilization process can be summarized in the following manner:

Inert matter + organic matter + oxygen + nutrients + micro-organisms 
new micro-organisms + CO2 + H2O + additional inert matter

Simply said, we stimulate micro-organisms to convert (eat and digest) harmful, oxygen-demanding organic
compounds into an environmentally more acceptable form (micro-organisms) and low-energy, stable com-
pounds like water and carbon dioxide.

The microbial community that does that job comprises various species of bacteria, fungi, protozoa,
sometimes rotifers (multicellular animals only found in very stable activated sludge with long retention
times), even nematodes, the composition of the population depending on a plethora of factors.

3 Let us recall that BOD is defined as the quantity of oxygen required during the stabilization 
of decomposable organic and oxidizable inorganic matter by aerobic biological action under standard conditions, 
usually over only five days instead of 20. The manometric method is even faster but less accurate and reliable. 

COD is the quantity of oxygen consumed for the total oxidation of the oxidizable matter (organic and inorganic) 
with dichromate as the oxidizing agent. The COD is always greater than its BOD.

2. Biological (secondary) treatment



30 Secondary treatment

Figure 28. A simplified flow diagram of the activated sludge process

Generally, the biological stage is the most complex part of the overall effluent treatment process, with
highest investment and operational costs, its day-to-day running requiring considerable skills and
experience.

2.2 Main operational parameters

The main operational parameters – expressions important to understanding the process – are:

• Total influent volume, Q: volume of treated effluent (m3/day)
• Tank volume, V: aeration tank volume (m3)
• Organic loading, F: total BOD5 applied (kg/day)

F = (f x Q)/1,000
where f is the BOD5 of the influent (mg/l)

• Mixed liquor suspended solids, M: 
M = (MLSS x V)/1000
where MLSS is the concentration of SS 
in mixed liquor in the aeration tank (mg/l)

• Loading factor, F/M: BOD5 kg per day per kg of mixed liquor suspended 

solids (MLSS) in the aeration tank (mg/l)
• Hydraulic retention time, T:

T = (V/Q) x 24
where V is aeration tank volume (m3)

A uniform inlet flow over the entire day provides optimum conditions for absorbing the effect of possible
peaks of organic load or toxic substances (shock loads) and enhancing the efficiency of secondary
sedimentation.

The BOD here is in practice taken to represent the amount of food provided to the micro-organisms
contained in the system. Due to the difficulty of obtaining reliable BOD5 values, COD is sometimes used.



Introduction to treatment of tannery effluents  31

Hydraulic retention time is actually the average time (in hours) the influent spends passing through the
aeration tank; the extended aeration process, typical for tannery effluents, is usually longer than 24
hours.

Extended aeration plants are characterized by the introduction of wastewater directly into the reactor
basin, long aeration, high sludge return ratio, low sludge wastage and high MLSS: the F/M (kg BOD/kg
MLSS per day) ratio is only ≤ 0.05 – 0.1 in contrast to the conventional (0.15-0.4) or high-load type (0.4-1.0).

The F/M, the food to biomass (floc) ratio is a parameter crucial for operational conditions and the per-
formance of the biological process; regrettably, it cannot be determined quickly, on-the-spot.

2.3 Other operational parameters

Quite important are also parameters like the sludge age expressed as the mean cell-residence time
(MCRT), generally not less that 20 days, and the return activated sludge (RAS) – the volume of settled bio-
logical sludge recycled to the aeration tank as a percentage of the influent volume Q; in the extended aera-
tion process, it is about 80-100%. 

The following parameters are, in particular, regularly monitored:

Dissolved oxygen (DO) is the content of molecular oxygen in the aeration tank (mg/l); it is one of the
most important factors determining the efficiency/performance of wastewater biological treatment.
Extended aeration units are usually operated in such a way as to keep the DO of the mixed liquor at
about 2 mg/l. 

pH. The optimum pH range for aerobic processes is between 7.0 and 7.5 with an effective process
range of 6-9. In alkaline wastes, the reaction with CO2 produced by respiration neutralizes the excess

alkali, making addition of acid unnecessary. Adjustment with lime or other alkali becomes necessary
only if pH drops below 6.

Temperature affects the metabolic and growth rates of the organisms responsible for the biological pro-
cesses. Generally, as the temperature is raised 10-30°C, the growth rate increases. However, higher
temperature negatively affects the water solubility of oxygen and the oxygen transfer rate (solubility
decreases with a rise in temperature). For this reason, an increase of the aeration rate becomes neces-
sary during the hot season.

Nutrients. The nutritional balance of an aerobic system is primarily based upon satisfying the requirements
of the cell structure produced by the removal of BOD from waste. Efficient and successful biological oxi-
dation requires a minimal quantity of nitrogen and phosphorus. A BOD : N : P ratio of 100 : 5 : 1 in the
waste usually insures adequate nutrition. Tannery effluent is very rich in nitrogen and sometimes poor in
phosphorus.



32 Secondary treatment

Figure 29. Surface (floating) aerators  

Sludge volume index (SVI) is the volume occupied by 1 g of activated sludge after settling the aerated
mixed liquor in a 1,000 ml graduated cylinder or Imhoff cone for 30 minutes. It provides a good indi-
cation of sludge compacting characteristics, very helpful in controlling the activated sludge process,
especially in determining return sludge pumping requirements to maintain different mixed-liquor
concentrations.

Well settleable and mineralized sludges have SVI <100.

2.4 Aeration devices  

Water (effluent) aeration is important business that employs a wide range of equipment. In addition
to cost, reliability, etc., the key criterion is the amount of air (oxygen) transfer per kW installed. Here
is one – rather arbitrary – classification:

a. Surface aerators
Radial flow, low speed, 20-60 rpm
Axial flow, high speed, 300-1200 rpm
Brush rotor (oxidation ditch)

b. Submerged turbines

c. Diffusers
Bubblers – porous and non-porous diffusers
Tubular
Jets (developed from Venturi ejectors)



Figure 30. Cross section of floating aerator

Photo 8. Surface aerators

Figure 31. Forced-air, submersed turbine aerator

Introduction to treatment of tannery effluents  33



34 Secondary treatment

Photo 10. Fine-bubble difusers, dome and tubular type 

Photo 9. Bottom air diffuser grid with one section and fine-bubble dome diffuser

2.5 Aeration basins, oxidation ditch

The possibly best biological treatment of tannery effluents is the oxidation ditch (OD) and its various
derivatives – a circular aeration basin (racetrack-shaped), with rotary-brush or vertical-rotor (carrousel)
aerators that extend across the width of the ditch.



Introduction to treatment of tannery effluents  35

Photo 11. Submersed turbine aerators in oxidation ditch

Figure 32. Schematic diagram of oxidation ditches with BOD removal, nitrification and  denitrification

In addition to its simple construction and easy maintenance, the main advantage of the OD is its resilience
to variations in flow, pollution load, including shock loads. It is even possible to combine several ovals
and maintain different aeration regimes suitable for nitrification and denitrification.



36 Secondary treatment

Photo 12. Oxidation ditch in operation

2.6 Secondary sedimentators

Their design is very similar to those of primary sedimentators, but the operational conditions are dif-
ferent. Also, the (excess – wastage) sludge evacuated at the tank bottom is normally bulkier and more
difficult to dewater.

Surface hydraulic loading – or surface overflow rate (SOR) – is the vertical velocity of the influent in
the secondary sedimentation tank (m3/m2 of tank surface per hour, m/h).

SOR of approximately 0.5 m3/m2 per hour is generally used for secondary sedimentation of tannery
effluents, i.e., less than for primary clarifiers.  

Surface solid rate (SSR) is the quantity per hour of MLSS (kg) crossing the surface area of the secondary
sedimentation tank (kg/m2 of tank surface per hour) (see primary sedimentation). 

SSR values between 2.0 and 3.0 kg/m2 per hour are generally used for secondary sedimentation of tan-
nery effluents.  

The overflow from the secondary clarifiers represents the fully treated effluent usually fit for discharge
into a final recipient.

In order to satisfy the legal limits for nitrogen (ammonia and TKN), very often nitrification and denitri-
fication stages need to be introduced into the biological system. Nitrification requires extensive aera-
tion as well as a low F : M ratio (< 0,1) to facilitate conversion of nitrogen containing organic matter
into nitrate and nitrite salts. During the denitrification stage, which for operational reasons can take
place either at the very beginning or at the end of the biological treatment, these salts are converted
under anoxic conditions into neutral nitrogen gas (N2) and water.



Introduction to treatment of tannery effluents  37

Table 5. Characteristics of sludge dewatering equipment

2.7 Anaerobic biological treatment

As mentioned earlier, despite its high performance, comparatively lower costs and wide use in other
industries, anaerobic treatment has failed to make inroads in the tanning industry. The main reason is
that tannery effluent treatment leads to the development of a highly toxic, corrosive and flammable
gas, hydrogen sulphide (H2S); difficulties and risks in dealing with this gas prevail over other, positive

features of anaerobic treatment.

In certain cases, despite extensive physical-chemical and biological treatment in a well designed ETP, the
quality of the final effluent does not meet the promulgated discharge limits. The usual culprit is the
recalcitrant COD, i.e., compounds that the micro-organisms present in the floc are unable to decompose.

In such cases, it is necessary to resort to additional, usually more sophisticated and rather expensive
treatments such as mineralization of organic compounds by oxidation with H2O2 in the presence of

ferrous sulphate (Fenton process and its derivatives). Ozonation is sometimes included not so much to
kill potentially harmful micro-organisms but to destroy part of the residual COD.

4.1 Mechanical sludge dewatering

The main purpose of sludge dewatering is not only to reduce the volume and weight of material to be
transported but also to attain the dry matter content required for disposal at landfills.

The equipment used for this purpose – recessed-plate filters, belt presses and decanter centrifuges –
was already described earlier. Here is a short comparative overview of the main characteristics and
efficiencies of the various systems as well as changes in DS content throughout the treatment process.

(1) Polyelectrolyte (usually cationic): 2-4 g/kg of DS.
(2) Sludge conditioning with inorganic chemicals (iron salts and lime) is not strictly necessary, 
but recommendable for enhancing filtration rate and general performance.
(3) About 10 m3/h of clean water at 4 bars per meter of belt width are required for continuous belt washing.
(4) Periodical cleaning of filtering cloth is required (at least once per week).

3. Advanced (tertiary) treatment

4. Sludge handling



38 Sludge handling

Table 6. Dry matter content in sludge depending on process stage 
and/or type of dewatering equipment

Photo 13. Containers for solid waste

4.2 Utilization and disposal

In comparison with sanitary sludges, tannery sludge has greater inorganic matter content, greater heavy
metal content, especially chromium and greater sulfur compound content. However, the main stumbling
block is the chromium content, with legislation and practice varying a lot from country to country.

A number of solutions for utilization and/or safe disposal of tannery sludge have been proposed, practiced,
tested, and applied at pilot and industrial scale: landfill, land application, composting, anaerobic digestion,
thermal treatment, vitrification, pyrolisys, brick making, etc., none of them proving satisfactory enough.
There is certainly no universal solution for sludge utilization/application. Each ETP produces sludge of
specific characteristics and different regions and countries have quite different regulations regarding
sludge utilization. Therefore, prior to any ETP construction, a detailed assessment of options should be
prepared and the most suitable application proposed.

In any case, handling, storage and transport of sludge and solid wastes from PTPs and ETPs should also
be safe and not contaminate the surroundings; thus, for example, the collection points should be pro-
tected against bad weather (rain, for example).

* Average values for mixed (primary + secondary) tannery sludges



Introduction to treatment of tannery effluents  39

Odours associated with wastewater are difficult to quantify because they are caused by a wide variety of
compounds and they are a nuisance that is more qualitative than quantitative – sensitive persons easily
detect very low concentrations of odoriferous substances in the air (sulphides/other sulphur compounds,
ammonia, amines, etc.). Local geographic and climatic conditions such as wind direction, land shape, air
humidity, ground and air temperature, etc. play an important role. Along the treatment line, the main
sources of bad smell are: 

• equalization and sulphide oxidation;
• sludge thickening; 
• biological aeration;
• in-plant storage of dewatered sludge; 
• (temporary) sludge disposal site. 

Yet, the main source of bad smell remains the stripping of hydrogen sulphide; it is not the concentra-
tion of sulphide per se, but the lowering of pH: the not disassociated H2S is present only at pH below

10. Thus, it is crucial to control pH and, if needed, alkalis like NaOH or lime are added to achieve pH
> 9.5-10. More extensive, uninterrupted aeration may help, but sometimes rigorous (and expensive)
methods such as adding hydrogen peroxide or pure oxygen are necessary. Nowadays, in some places,
nearly the entire ETP is covered and the air is purified.

5. The issue of bad odour



40 Secondary treatment

Fi
gu

re
33

.
Si

m
pl

if
ie

d
fl

ow
ch

ar
t

of
th

e
bi

ol
og

ic
al

(s
ec

on
da

ry
)

ta
nn

er
y

ef
fl

ue
nt

tr
ea

tm
en

t



Introduction to treatment of tannery effluents  41

Fi
gu

re
34

.
Si

m
pl

if
ie

d
fl

ow
ch

ar
t

of
a

fu
ll

-f
le

dg
ed

ta
nn

er
y

ef
fl

ue
nt

tr
ea

tm
en

t
pl

an
t



42 Monitoring, costs, OSH, management 

Figure 35. Structure of average treatment costs at selected CETPs in India in 2005

Figure 36. Distribution of average total costs at selected CETPs in Italy

The extent of monitoring activities largely depends on local legal requirements and ETP size and it
includes a wide range of parameters: effluent volume(s), peak loads, pollution loads, chemical dosing,
dissolved oxygen (DO), sludge volume index (SVI), etc.

The costs of treatment vary a lot, depending on the local costs of:

• power;
• chemicals;
• financing; 
• labour;
• sludge utilization and disposal options, etc. 

In developing countries, the largest component is power, while sludge handling and disposal costs are com-
paratively low. If the reverse osmosis (RO) stage for desalination is installed, the cost of energy escalates further.
In industrialized countries, the largest cost component is dewatering and safe disposal of solids (sludge).

6. Monitoring, costs, OSH, management



Introduction to treatment of tannery effluents 43